
Statutory Consultation 2022

Preliminary 
Environmental 
Information Report
Volume 3: Appendix 20.4
Drainage Design Statement





London Luton Airport Expansion Development Consent Order DRAINAGE DESIGN STATEMENT

i

Contents 
Page 

1 Introduction 1 

1.1 Report purpose 1 

1.2 Proposed Development 1 

1.3 Stakeholder engagement 1 

1.4 Limitations 2 

1.5 Passenger demand forecast 2 

1.6 Phasing strategy 2 

2 Site Details 5 

2.0 Location 5 

2.1 Geology 5 

2.2 Hydrology 5 

3 Drainage Proposals 7 

3.0 Existing drainage network and projections 7 

3.1 Phase 1 8 

3.2 Phases 2a & 2b – 27 mppa & 32 mppa 14 

3.3 Preliminary design 20 

3.4 General on-site water treatment facilities 28 
[...]
3.3.24 Given the sensitivity of the Chalk aquifer, a series of treatment steps has been 
incorporated into the preliminary design. Within the pollution prevention 
philosophy source and pathway controls capture the pollution event and limit 
spread prior to end of pipe treatment. These include: 

a. Full retention separators for all runoff from aprons, taxiways and the 
runway limit spread of fuel and oils.  Bypass separators would only be used 
in areas for short term parking or roadways that receive light contamination.  
The pollution prevention philosophy entails reduced use of de-icing and re-
cycling of the de-icing at source and pathway controls with continuous 
monitoring prior end of pipe treatment.  Points of application will be 
managed with perimeter bunds and vacuum pumps with increased agent 
re-cycling.  

b. A single combined WTP will consist of two processes: one process for the 
sewage load - the sewage treatment process (STP) - from the T2 building 
and a second process for the surface runoff - the effluent treatment process 
(ETP).  As the de-icing agents will be seasonal (only in winter), the ETP 
portion of the WTP will be maintained out of season artificially by feeding it 
with the de-icing agents. The STP portion of the WTP will be active all year, 
thus ensuring that the systems both processes hold in common are 
maintained in working order.    

3.3.25 The ETP portion of the WTP is for the de-icing agents. The plant is designed 
primarily to treat Glycol de-icers and very small amounts of aviation fuel, diesel, 
petrol and other hydrocarbon based compounds as well as salt, which may 
escape the upstream separators. Any additional inflow from Hydrocarbons 
(assumed to be petrol/diesel), standard road de-icers (sodium chloride) and/or 
potassium acetate (assumed to be a de-icer) need to be identified and the 
quantity of inflow determined to confirm the final design of the WTP.  

3.3.26 There will be emergency isolation valves positioned strategically for use in the 
event of severe pollutant spillages.  If high levels of TOC have entered the 
storage tanks (Tank 1), access points will be provided to enable the effluent to 
be tankered away if required, for treatment off site.  The access points will also 
allow maintenance of the storage vessels.  

3.3.27 The long-term car parks are located underneath the levels of the aprons, so to 
avoid the construction of a rising main, permeable paving is proposed to be 
used in these areas.  The permeable paving will include a bio-membrane that 
will treat the fuel and oil leaks and include storage in the paving build up.  The 
extent of the permeable paving will vary as the car parks extend and change 



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 27 
 

plan form.  The corresponding surface runoff water is not included in the 
catchment area calculations for the infiltration tanks. 

3.3.28 100% of the average daily treated FW from the WTP will be targeted for re-
cycling and used in the T1 and T2 buildings.  The re-cycled water will be 
pumped by rising main to a tank located underneath the T2 building.  The re-
cycled water will not be potable and will be used for toilet flushing, firefighting 
supply, and irrigation purposes. Current projections for irrigation are estimated 
at 6l/s.  

3.3.29 All excess treated FW from the WTP will be channelled to a separate 15,600m3 
infiltration basin located north of the WTP, acting as an overflow. Potential re-
use of some of the surplus re-cycled water from the proposed WTP will be 
considered with AW and other stakeholders. This will be examined in greater 
detail during ongoing stakeholder engagement meetings. 

3.3.30 No further discharges are proposed to be connected to the TW network due to 
the constraints on the existing TW system. This is to maximise water re-cycling 
and maintain the SuDS hierarchy. 

3.3.31 A former landfill site extends to the north of the airport.  Leachate from the 
landfill will need to be controlled by capping the layer.  The area occupied by 
the former landfill will therefore be impermeable with SW being channelled 
towards the TW network (Phase 1) or soakaways outside the landfill area 
(Phase 2).   

3.3.32 Geotechnical site investigations indicate that the landfill will continue to settle 
with time.  It will be required to include flexible jointing in the underground ducts 
to allow for differential settlement across the site. Settlement will need to be 
monitored and localised repairs may be required.  

3.3.33 The site investigation work undertaken has indicated the historic landfill is still 
producing gas and therefore gas protection measures are required.  All 
drainage systems (e.g. pipes and tanks) will need to be lined with a waterproof 
membrane. The extent of the landfill is shown on the drainage drawings in 
Appendix B.  

3.3.34 The Fire Training Ground, shown in Appendix B (drawing 5507), will be self-
contained.  SW discharge will discharge to soakaway unless real time 
monitoring determines otherwise.  During fire training operations, SW run-off will 
be diverted to a holding tank and not drain to ground under any circumstance. 
Effluent generated from fire training activities (containing foam and hydrocarbon 
breakdown constituents) may, subject to securing the necessary consents, be 
directed into existing public foul sewerage systems or be tankered away for 
treatment off-site.   

3.3.35 It may be possible to treat the foam within the WTP and this will depend on the 
foam being used.  Some foams are biodegradable and non-toxic to aquatic 
organisms (Angus Fire Niagara AR-FFFP 3-3 for example).  The use of fluorine 
free foams is recommended. 

3.3.36 All refuelling vehicles will carry spill kits to limit the amount from spills reaching 
the drainage system. There will be improved controls and spill reporting. 



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 28 
 

3.3.37 De-icing will be required during the winter months.  The activity will take place at 
central points, taxiways, aprons, and at aircraft on stand.  De-icing chemicals 
are applied to the ground and aircraft.  The pollution prevention strategy will 
include: 

a. improved controls and management of the application of ground de-icers 
(e.g. bunds, vacuum pumps to tankers and off-site re-cycling); 

b. improved controls and management for dosing for application of de-icers 
to aircraft; and 

c. no products used for de-icing will be classified as hazardous. 

3.3.38 Central de-icing pad will be not be used at the airport as this restriction would 
create bottle necks on the runway and potentially obstruct airline traffic which 
could create a health and safety risk.  

3.3.39 The fuel storage facility will be surrounded by a bund.  SW will drain through oil 
separators with sensors to measure water quality.  If contamination reaches 
high enough levels to trigger the actuated inlets valves, the water will be 
diverted away from the infiltration basin and towards the ETP.  If the significant 
leak occurred from the fuel storage facility, the actuated inlet valves would close 
the drainage completely and the fuel spill would be tankered away for treatment 
off-site. 

3.4 General on-site water treatment facilities 

3.4.1 The WTP is currently projected to be constructed by 2034. The chemical 
composition of the influent and hazardous substances list will need to be 
finalised closer to this date and the treatment process potentially adjusted in 
accordance with design limitations listed in section 1.4. 

3.4.2 All technical description of the WTP processes and monitoring systems are 
purely indicative and subject to input from the Mechanical and Electrical (M&E) 
team when appointed.  

3.4.3 Once the hazardous substance list is confirmed, the treatment process will be 
finalised.  Again, these will evolve in the next 15 years.  For application a 
document will be submitted detailing the list of consents, permits and other 
agreements that may need to be sought in addition to development consent. 

3.4.4 The proposed quality of the WTP discharge has been agreed in principle with 
AW and will be further consolidated in future discussions. The WTP is 
suggested to be as follows: 

a. primary treatment using Rake Screens, grit cyclones and FOG tank. 
Screenings, grit and FOG shall be removed from site in skips for disposal 
off site; 

b. biological treatment through use of Moving Biological Bed Reactors; 
(MBBRs); 

c. secondary treatment through multi streamed Dissolved Air Floatation plant 
(DAF); 

d. final treatment via Ultrafiltration (UF); 



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 29 
 

e. disinfection with UV or Chlorination; 

f. sludge produced on site from MBBR’s and DAF’s would  be thickened and 
stored for tankering off site; and 

g. odour control plant will feed all parts of the building and consist of twin 
stage chemical scrubbers and GAC Polishing plant.  

3.4.5 The influent characteristics from run-off have been assumed to be as shown in 
Table 3-3. 

Table 3-3 Assumed runoff influent characteristics 

Influent characteristics 

TSS 9 mg/l 

BOD 116 mg/l 

NH4-N 8 mg/l 

NH3-N 0.13 mg/l 

Total Organic Compound (TOC) 200 mg/l 

3.4.6 Anticipated sewage inflow characteristics are shown in Table 3-4 below: 

Table 3-4  Assumed sewage influent characteristics (Ref 1.5) 

Influent characteristics 

TSS 400 mg/l 

BOD 350 mg/l 

NH4-N 45 mg/l 

3.4.7 The combined peak inflow to the WTP will need to be updated in accordance 
with the revised forecast.  Currently it has been determined to be;   



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 30 
 

Table 3-5 WTP maximum combine inflow 

Inflow figures  

Max Sewage Inflow 41.07 l/s 

Max Runoff inflow 205 l/s 

Total Combined inflow 246.07 l/s 

3.4.8 With the use of MBBR, DAF, UF and disinfection the final effluent quality from 
the combined WTP’s is treated to a high quality.  The final effluent considered 
consent levels are higher than many consented outfalls to estuarial sources 
from Utility providers. 

3.4.9 There will be organics in the final effluent in the form of BOD, COD and 
Nitrogen compounds and likely Phosphorus.  These however are considered 
low as indicated. 

3.4.10 Additional higher levels of final effluent water quality could be provided with 
additional removal of organics polishing by further chlorination.  This could be 
achieved through chlorine injection to high residual levels followed by de-
chlorination via sulphur dioxide injection to reduce concentration levels to low 
levels prior to soakaway. 

3.4.11 The final effluent discharge from the WTP is anticipated to be a combination of 
treated sewage and treated runway runoff. 

Anticipated maximum figure 246l/s when the final effluent/RWH storage tanks are 
full are as follows: 

a. BOD –1-5 mg/l;  

b. COD – 5-50 mg/l; and 

c. Ammoniacal Nitrogen NH4-N 0.01-0.5 mg/l. 

3.4.12 A key aspect of the approach is the live monitoring of the water quality.  Again, 
technology will evolve in the next 15 years, however the following points are 
based on currently available technology.   

3.4.13 On 5 November 2020, there was a meeting with a control and monitoring 
specialist to develop further detail and costs for the water quality monitoring 
systems. 

3.4.14 Table 5 highlights the suggested final effluent consent levels from the WTP. 

3.4.15 Tests for chemicals highlighted in green in the table below would involve live 
instruments.   

3.4.16 For detecting heavy metals shown green below, testing kiosks circa 2x2m per 
unit will be required.  This would involve automated systems with submerged 



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 31 
 

pumping to extract test samples to local kiosks with automated testing along 
with regular visits from an operative. 

3.4.17 Tests for chemicals highlighted in yellow in the table below would involve auto 
samplers across the Application Site, triggered by flow.  The testing would be 
on-site lab tests with immediate results. 

3.4.18 Test for chemical highlighted in orange in the table below would take several 
days before results can be checked, as the bacteria needs to be grown. 

3.4.19 The list of chemicals in Table 3-6 are the assumed contaminants which are 
going to be monitored and the prescribed concentration will correspond to the 
trigger levels at which case the SW would be diverted to the WTP plant for 
storage, treatment and then discharge. The list of hazardous chemicals, 
monitoring systems, and treatment processes will need to be confirmed at 
detailed design, closer to the time of construction around 2034.  

3.4.20 The following table considers reasonable assumptions for the suggested final 
effluent consent levels from the WTP: 

Table 3-6: Suggested final effluent consent levels - from the WTP  

 



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 32 
 

3.5 Emergency water supply 

3.5.1 The airport’s Rescue and Firefighting Service operates through CAA Category 7 
with Category 9 on request. These categories define the volume of firefighting 
media required at all times. The Proposed Development does not necessitate a 
change in the category; therefore, no additional water storage is required for 
firefighting purposes. Runway and taxiways do not have a hydrant system in 
place and rely on underground and static tanks.   

3.5.2 The total water storage inside the static water supply is 353m3 with a further 
49m3 on wheels.  The total water available (static emergency and on wheels) is 
therefore 402,000 litres (or 402m3).  Engagement with LLAOL indicated that the 
current static Emergency Water Supply (EWS) has sufficient capacity.  It is 
considered by  LLAOL’s Fire and Rescue Service that there are sufficient 
quantities of water available in the existing underground tanks to deal with an 
incident at the existing airport. 

3.5.3 The EWS tanks are currently positioned as indicated on Inset 3-10 below in the 
blue boxes.   

3.5.4 The EWS tanks are a potential use of the re-cycled non-potable water from the 
WTP to reduce the demand from AW. There is no legal obligation from AW to 
supply firefighting water. Therefore, the re-cycled non-potable water from the 
WTP could be used for that purpose. 

3.5.5 The new apron design will include additional hydrants for firefighting purposes. 

3.5.6 The Fire Training Ground will have a closed drainage system which is not part 
of the proposed drainage network at the airport. Contaminants from the ground 
will be captured in local tanks and tankered off-site to be re-cycled and reused. 

 



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 33 
 

Inset 3-10: Current location of the EWS tanks 

 



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 34 
 

4 REFERENCES 

Ref 1.1 LLAOL report “Our Responsible Business Strategy 2020-2025, December 2019. 

Ref 1.2 Water Framework Directive (WFD) waterbody (WFD ID GB40601G602900). 

Ref 1.3 LLAOL 19mmpa Drainage and Water Supply Infrastructure Appraisal, August 
2019.   

Ref 1.4 Manual of Contract Documents for Highway Works (MCHW). 

Ref 1.5 Assumed sewage influent characteristics based on Metcalf and Eddy (2013). 

Ref 1.6 BS EN 16941-1:2018 is a European Standard of rainwater harvesting systems for 
the use of rainwater on-site as non-potable water. 

Ref 1.7 LLAOL’s existing SW network (2018) 

  



  

London Luton Airport Expansion Development Consent Order 
  

DRAINAGE DESIGN STATEMENT 

 

 35 
 

5 GLOSSARY AND ABBREVIATIONS 

Acronym Description 

AW Affinity Water  